
 

TOTAL BUSINESS SOLUTION CO., LTD. 

No. 54, Room. 704, Waizayantar Tower, Waizayantar Road, 

Thingangyun Township, Yangon, Myanmar 

MYANMAR CARLSBERG COMPANY LIMITED 

ENVIRONMENTAL MANAGEMENT PLAN FOR 

BREWERY PRODUCTION 

  1ST REVISED  

 

 

 

  DISTRIBUTION:  

PROJECT NO:           178-2020 Myanmar Carlsberg:     3 COPIES 

DATE:                       JULY, 2022 TBS:                        1 COPY 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

          

  

TOTAL BUSINESS SOLUTION CO., LTD. 

ကတိကဝတ်မ  ျား 

စဉ် အက က င်ျားအရ  ကတ ိကဝတ ်ရငှ်ျားလင်ျားက  ်ပြ ခ က် ရည်ညွှန်ျားခ က် 

၁ 
စီမ ံကိန််းန နော က်ခံ 
အန ကြောင ််းအရ ြော 
[...]
4. Main Office 3 3 3 3  1 

Total 14 11 11 11 4 3 

Source Myanmar Carlsberg Company Limited 

3.8.5. Other Facilities 

It is also providing several types of facilities for the employees. The employees 

are allowed medical leaves when they suffer from personal health diseases. Based on the 

performance and the yearly profit of the company, the annual bonus will be announced and 

paid to each employee every year. Regarding transportation, there are three ferries 

provided for employees. The photo of the buses provided for transportation are shown in 

Figure 3-21. 

  

Figure 3-21 Ferries Provided for Employees 

Besides, Myanmar Carlsberg also provide not only uniform for all employees but 

also the personal protective equipment (PPE) especially for the worker from brewery 

production sector. The photos of provided PPE by factory are shown in in Figure 3-21. 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-26  

TOTAL BUSINESS SOLUTION CO., LTD. 

  

Figure 3-22 Provided PPE by Factory 

3.9. PROJECT UTILITIES 

The main utilities for Myanmar Carlsberg are water supply, water treatment plant, 

transformers, generators, boiler, waste-water treatment plant and drainage channels.  

3.9.1. Water Supply  

Water is pumped form the 5 tube wells of 8 inches diameter and stored at different 

water storage tank for various purposes. There are altogether 9 water storage tanks and 

the capacity of those tanks are shown in Table 3-9. The estimated amount of water 

consumption is about 5,000 Liters (L) per day with monthly water consumption of 150,000 

L for the whole factory. The annual water consumption of the factory is estimated to be 

approximately 1,740,000 L. Current condition of tube well and depth of each tube well are 

described in Figure 3-23 and Table 3-10. 

 

Figure 3-23 Tube Well 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-27  

TOTAL BUSINESS SOLUTION CO., LTD. 

Table 3-9 Water Storage Tanks 

No. Type Numbers Diameter (m) Height (mm) Capacity (m3) 

Water Treatment Plant 

1. Raw Water Tank 1 2000 4500 14 

2. Service Water Tank 1 4500 13000 200 

3. Process Water Tank 1 5600 12000 300 

4. Boiler Water Tank 1 2500 5000 25 

Brewing & Processing 

1. Cold Water Tank 1 3000 9000 65 

2. Brew Water Tank 1 3000 9000 65 

3. Hot Water Tank 1 3800 3900 108 

4. Cooling Water Tank 1 2500 6500 32.8 

Fire Fighting 

1. Firefighting water tank 1 5600 14100 350 

Source Myanmar Carlsberg Company Limited 

Table 3-10 Tube Well 

No. Tube Well Diameter (inches) Depth 

1. No.1 8 in 480 ft 

2. No.2 8 in 520 ft 

3. No.3 8 in 520 ft 

4. No.4 8 in 540 ft 

5. No.5 8 in 540 ft 

Source Myanmar Carlsberg Company Limited 

3.9.2. Electricity 

 Transformer 

Electricity used for operation process is provided from industrial zone grid line of 

the Bago Township with two transformers and a photo of transformer is shown in Figure 

3-24. Moreover, the monthly electricity consumption of the factory for the year 2019 and 

2020 from January to July are described in Table 3-11. 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-28  

TOTAL BUSINESS SOLUTION CO., LTD. 

 

Figure 3-24 11 kVA Transformer 

Table 3-11 Monthly Electricity Consumption of Factory 

Year Electricity Consumption, kWh Annual 

2019 

Jan Feb Mar Apr May Jun 

28,984,868 
399,647 759,710 1,122,731 1,500,012 1,880,825 2,266,981 

July Aug Sep Oct Nov Dec 

2,613,066 2,998,236 3,367,153 3,739,975 3,976,722 4,359,812 

2020 

Jan Feb Mar Apr May Jun 

8,671,883 
380,698 684,330 1,005,381 1,156,669 1,437,324 1,805,223 

July Aug Sep Oct Nov Dec 

2,202,259 - - - - - 

Source Myanmar Carlsberg Company Limited 

 Generator  

In case of emergency, it is also essential to use generator. There are two 

generators with the capacity of 1,010 KVA and 500 KVA which are used only in case of 

electricity breaks down. Monthly diesel consumption of the generator is approximately 

3,000 L. The photo of generators is shown in Figure 3-25.  



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-29  

TOTAL BUSINESS SOLUTION CO., LTD. 

 

Figure 3-25 Generator 

3.9.3. Fuel Storage Tank 

The fuel is mainly used for vehicles. There are two types of fuel storage tanks, 

namely, gasoline storage tank and diesel storage tank with the capacity of 25 kiloliters (kL) 

and 50 kL respectively. Monthly diesel consumption of the whole factory is approximately 

73 kL. The photos of fuel storage tanks are shown in Figure 3-26. 

  

Figure 3-26 Fuel Storage Tank 

3.9.4. Boiler 

The centralized steam boiler, shown in Figure 3-27 is used to fulfill factory 

requirement. The boiler can generate steam 12,000 kg/hour. Daily raw water requirement 

of the boiler is around 6 m3/d. Current fuel usages for the centralized steam boiler is diesel. 

It is also planned to apply biogas from wastewater treatment plant, as a source of fuel in 

the future. Monthly diesel consumption of the boiler is approximately 69,600 L. The detail 

information of steam boiler is shown in Table 3-12. 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-30  

TOTAL BUSINESS SOLUTION CO., LTD. 

Table 3-12 Boiler Specification 

Manufacture THERMAX LIMTED (INDIA) 

Capacity 12 TPH 

Model SM 120DH/10.54/1007 

Design PR. 10.54 kg/cm2 

Evaporation 12000 kg/hr. F&A 100 °C 

Output 7.334 MW 

Burner Manufacture Oilton 

Type GKT-12S (Dual Burner) 

Manu No. 11579 

Manuf. Year 2014 

Fuel LDO/BIOGAS (Current Use - Diesel) 

Working Pressure 9 Bar-g 

Safety Valve set pressure 10.54 Bar-g 

Source Myanmar Carlsberg Company Limited 

 

Figure 3-27 Centralized Steam Boiler 

3.9.5. Wastewater Treatment Plant 

Both of domestic wastewater from employees’ facilities and wastewater from 

brewery production process is transferred to sewage and industrial waste pipe lines 

separately. Then, wastewater is treated at Wastewater Treatment Plant (WWTP) that is a 

sequential process of treating contaminants in wastewater. The capacity of WWTP is 1,000 

m3/d. The flow diagram of wastewater treatment system is described in Figure 3-28. Photos 

of current wastewater treatment plant conditions are shown in Figure 3-29. The detail 

procedure of wastewater treatment process of the factory is as follows. 

 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-31  

TOTAL BUSINESS SOLUTION CO., LTD. 

a) Coarse Screen Chamber 

First of all, coarse screen is installed to remove floating matter from wastewater of 

the factory.  

b) Collection Sump 

After passing through the coarse screen, effluent water from the coarse screen 

chamber is collected in the collection tank first. 

c) Dutch State Mines Screen 

It is also essential for wastewater to passthrough the Dutch State Mines (DSM) 

screen. The function of DSM is to remove particles that may cause maintenance issues 

and operational problems of the treatment process. The size of fine screen typically ranges 

from 0.06 to 0.25 inches. 

d) Equalization Tank 

After the fine screen, wastewater comes into the equalization tank. The main 

function is to maintain the constant flow of incoming raw water that comes at widely 

fluctuating rates. It also adjusts the pH values by adding caustic soda (NaOH) and 

hydrochloric acid (HCl) depending on the influent pH concentration. 

e) Primary-clarifier 

After equalization tank followed by primary-clarifier. It is a circular tank in which 

wastewater is held for a period of time to allow heavier solids to settle to the bottom as 

sludge and lighter materials to float on the water surface as scum. The sludge from primary-

clarifier is transferred to sludge tank while effluent water from this clarifier goes to buffer 

tank.  

f) Buffer Tank 

In this stage, nutrient is added into the wastewater to prepare the proper type of 

wastewater for aerobic and anaerobic treatment process. It is implemented to allow the 

further purification processes to run as effectively as possible.  

g) Aerobic and anaerobic biological treatment process 

Effluent wastewater from buffer tank is treated by biological treatment process 

including anaerobic reactor which produces biogas followed by aerobic reactor. Then, the 

biogas is collected in the biogas tank to use as a fuel sources for boiler. Some are gone to 

flare stack, used for burning off flammable gas released by safety valves during unplanned 

over-pressuring of plant equipment. At the same time, the sludge from anaerobic reactor is 

transferred to sludge tank while effluent water from the biological treatment process goes 

to the secondary clarifier. 

h) Secondary Clarifier 

Secondary clarifiers are used to remove the settable suspended solids created in 

biological treatment processes. From which, the activated sludge is transferred to sludge 

storage tank while effluent water from this clarifier goes to the treated water tank.



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-32  

TOTAL BUSINESS SOLUTION CO., LTD. 

i) Treated Water Tank 

Finally, effluent water from secondary clarifier is stored in the treated water tank 

before discharging into nearby waterbody while a certain amount of treated water is used 

for gardening purposes. The quality of effluent discharge shall meet the standard of 

National Environmental Quality Emission Guidelines (NEQEG). 

j) Sludge Management System 

The sludge and scum from the wastewater treatment process are collected in the 

sludge thickener. The thickened sludge from sludge thickener is collected into the sludge 

tank. Finally, sludge sump from the effluent collection sludge tank is dewatered by belt 

pressure before delivering for the solid waste landfill while some are also used for 

gardening. 

 

Figure 3-28 Wastewater Treatment Plant Flow Chart 

  

Raw Water Tank Neutralization 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-33  

TOTAL BUSINESS SOLUTION CO., LTD. 

  

Segregation Sludge Collection 

  

Realtime online monitoring system 

Figure 3-29 Wastewater Treatment Plant Conditions 

3.9.6. Ventilation System 

Ventilation system is provided for workers at operation places. Air-cons, windows, 

exhaust fans, filters and main doors are provided for workers in the factory. The current 

condition of factory’s ventilation system is shown in Figure 3-30. 

 

Figure 3-30 Current Condition of the Factory’s Ventilation System 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-34  

TOTAL BUSINESS SOLUTION CO., LTD. 

3.9.7. Firefighting System  

The factory provided sufficient firefighting equipment around the factory to prevent 

fire in case of emergency. The number of firefighting equipment list and fire fighter list are 

described in Table 3-13 and Table 3-14. Firefighting equipment is shown in Figure 3-31 to 

Figure 3-34. Firefighting training certificate is expressed in APPENDIX E. 

Table 3-13 List of Firefighting Equipment 

No Type of Equipment Quantity 

1. ABC (2 kg) 5 

2. ABC (4 kg) 36 

3. ABC (6 kg) 37 

4. CO2 (4.5 kg) 20 

5. CO2 (5 kg) 3 

6. CO2 (22.5 kg) 9 

7. Foam (9 lit) 4 

Source Myanmar Carlsberg Company Limited 

 

Figure 3-31 Firefighting Equipment 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-35  

TOTAL BUSINESS SOLUTION CO., LTD. 

 

Figure 3-32 Fire Extinguisher  

 

Figure 3-33 Fire Engine 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-36  

TOTAL BUSINESS SOLUTION CO., LTD. 

 

Figure 3-34 Fire Fighting Team 

Table 3-14 Fire Fighter List 

No. NAME Department Telephone No. 

1. U Tin Tun Naing Engineering 09 793463670 

2. U Aerry Lwin Engineering 09 795892296 

3. U Soe Moe Naing Engineering 09 797949676 

4. U Win Than Tun Packaging 09 961259613 

5. U Ye Min Packaging 09 768204461 

6. U Kyaw Zin Hein Packaging 09 457883232 

7. U Than Aung Brew & Process 09 970788113 

8. U Myo Myint Thein Brew & Process 09 444521673 

9. U Kyaw Oo Thar Brew & Process 09 696269880 

10. U Aung Myo Thant QA 09 791234967 

11. U Aung Myo Kyaw QA 09 770762244 

12. U Aung Myo Thu QA 09 793463930 

13. U Hein Win Htet Warehouse 09 969606578 

14. U Kyaw Zaya Warehouse 09 450521603 

15. U Maung Maung Warehouse 09 424533227 

16. U Htay Aung Contractor 09 451515547 

17. U Myint Tun Contractor 09 788588687 

18. U San Linn Aung Contractor 09 787487641 

19. U Min Min Security 09 797507674 

20. U Tin Thaung Security 09 770922904 

21. U Hla Win Security 09 780467266 

Source Myanmar Carlsberg Company Limited 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-37  

TOTAL BUSINESS SOLUTION CO., LTD. 

3.9.8. Drainage Channels 

There are three types of drainage systems in Myanmar Carlsberg Brewery 

compound. They are - 

1) Drainage for sewage and domestic wastewater from employees’ facilities 

2) Drainage for process wastewater  

3) Drainage for rain water  

All drainage systems are installed by pipes and each drainage line is connected 

separately. Factory has its own septic tanks for sewage storage.  Then, wastewater outlet 

pipe lines from septic tanks are connected to the central sewage pipe network of factory 

wastewater treatment plant. All wastewater from brewery production process is also treated 

in wastewater treatment plant. The majority of effluent water from wastewater treatment 

plant is directly discharged into the nearby water body and it is also reused for the 

gardening. The effluent meets National Environmental Quality Emission Guidelines 

(NEQEG). Generally, rainwater from road and around the factory compound is flow to the 

nearest drainage channel. Details specification of a drainage system is described in Table 

3-15. 

Table 3-15 Details Specification of a Drainage System 

No. Description 
Building 

AB 
Building 

C 
Building 

D 
Building 

E 
Total Unit 

1.1 

PVC GRADE 13.5 

DIA 200 mm 45 60 50 7 162 m 

DIA 150 mm 30 30 33  93 m 

DIA (5.4"x 4") Down 
Spout Pipe 

223 355 325 75 978 M 

DIA 315 HDPE Pipe   20  20 M 

1.2 PIPE FITTINGS     1 Lot 

1.3 
HANGER & 
SUPPORT 

    1 Lot 

1.4 LABEL & PAINTING     1 Lot 

1.5 

RCP (FOR OUTSIDE DRAINAGE) 

DIA 450 mm 273 260   533 M 

1.6 MAN HOLE 



Myanmar Carlsberg Limited July, 2022 

Environmental Management Plan for Brewery Production  Project No: 178-2020 

  Page 3-38  

TOTAL BUSINESS SOLUTION CO., LTD. 

No. Description 
Building 

AB 
Building 

C 
Building 

D 
Building 

E 
Total Unit 

FOR DIA 300 mm 
RCP Pipe 

 6 22  28 SET 

FOR DIA 450 mm 
RCP Pipe 

27 19   46 SET 

FOR DOWN SPOUT 
PIPE 

4 27 21 1 53 SET 

Source Myanmar Carlsberg Company Limited 

3.10. AMOUNT AND TYPES OF WASTE 

3.10.1. Solid Waste 

There are 5 main departments’ warehouse, packaging, brewing & processing, 

quality assurance and engineering department. The amount of waste produced and type 

of waste is varied depend on the process. The produced wastes are divided into 5 types 

and treated separately. Estimation of monthly produced waste and annual chemical 

comsumption of the factory are shown in Table 3-16 and Table 3-17. They are hazardous 

waste, recycle waste (to be sold), glass breakage, supplier waste (directly collected), 

general waste (bio-degradable/ non-bio degradable).  